

TEST REPORT**NUMBER : JKTT20013025****DATE : 09-Sep-2020**

APPLICANT : PT. KUSUMA SUKSES MAKMUR
PONDOK JATI BLOK Z NO 8 SIDOARJO,
INDONESIA
ATTN : FIRDA

**SAMPLE DESCRIPTION : FOUR (4) PIECES OF SUBMITTED NON WOVEN
MICROPHORUS LAMINATION FABRIC SAMPLES. MARKED AS:**
(A) WHITE (L 203 1), 50 GSM
(B) WHITE (L 203 2), 60 GSM
(C) WHITE (L 203 3), 70 GSM
(D) WHITE (L 203 4), 75 GSM

DATE RECEIVED/DATE TEST STARTED : 26 Aug 2020
FIBER CONTENT : -
ORDER NO. : -
STYLE NO. : -
OTHER INFORMATION : PRODUCT END USE: MEN, WOMEN

APPLICANT PROVIDED CARE INSTRUCTIONS :

MACHINE WASH COLD
GENTLE CYCLE
BLEACH WHEN NEEDED
LINE DRY
WARM IRONING

TEST CONDUCTED : AS PER THE REQUEST OF THE APPLICANT. FOR FURTHER DETAILS PLEASE REFER TO ENCLOSED PAGE(S)

Authorized By
FOR INTERTEK INDONESIA [JAKARTA]



NOVITA PURBA
TEXTILE LABORATORY MANAGER

The report shall not be reproduced wholly or in parts without written approval of the laboratory.
Except where explicitly agreed in writing, all work and services performed by Intertek is subject to our General Terms and Conditions.
For the complete term and condition, please visit : <http://www.intertek.com/terms/>

TEST REPORT

NUMBER : JKTT20013025

DATE : 09-Sep-2020

CONCLUSION :

	(A)	(B)	(C)	(D)
DETERMINATION OF THE PERMEABILITY OF FABRIC TO AIR	-	-	#	-
AIR PERMEABILITY OF TEXTILE FABRICS	-	-	#	-
WATER RESISTANCE BY HYDROSTATIC PRESSURE	M	M	M	M
WATER RESISTANCE: IMPACT PENETRATION TEST	M	M	M	M

REMARK :

- | | |
|--|------------------------------|
| M = MEETS THE SUBMITTED REQUIREMENT | A = COMMERCIALY ACCEPTABLE |
| F = FAILS TO MEET THE SUBMITTED REQUIREMENT | U = COMMERCIALY UNACCEPTABLE |
| # = NO COMMENT DUE TO NO REQUIREMENT PROVIDED | S = SATISFACTORY |
| M1 = CONFORMS TO THE PROVIDED CARE INSTRUCTION | U* = UNSATISFACTORY |
| M* = CONFORMS TO THE DECLARED FIBER CONTENT | * = NO SUBMITTED INFORMATION |
| 1* = PLEASE REFER TO BELOW COMMENT | D = DATA |
| F# = FAILS TO MEET BUYER'S REQUIREMENT | M# = MEETS BUYER'S |
| REQUIREMENT | |
| F* = DOES NOT CONFORM TO THE DECLARED FIBER CONTENT | |
| F1 = DOES NOT CONFORM TO THE PROVIDED CARE INSTRUCTION | |
| CA = CONDITIONAL APPROVE | C = CONFORM LABEL |
| N/A = NOT APPLICABLE | |

The report shall not be reproduced wholly or in parts without written approval of the laboratory.
 Except where explicitly agreed in writing, all work and services performed by Intertek is subject to our General Terms and Conditions.
 For the complete term and condition, please visit : <http://www.intertek.com/terms/>

TEST REPORT

NUMBER : JKTT20013025

DATE : 09-Sep-2020

TEST CONDUCTED (AS REQUESTED BY THE APPLICANT)

1. DETERMINATION OF THE PERMEABILITY OF FABRIC TO AIR

(ISO 9237 : 1995)

	(C)	<u>Requirement</u>
AVERAGE AIR PERMEABILITY	0.684 MM/S	-

2. AIR PERMEABILITY OF TEXTILE FABRICS

(ASTM D737-04 (REAPPROVED 2012)) .

	(C)	<u>Requirement</u>
<u>AS RECEIVED</u>	0.0610 M/CFM	-

3. WATER RESISTANCE BY HYDROSTATIC PRESSURE

(AATCC 127-2018,) ORIGINAL

TESTED ON COATED SIDE

		(A)	(B)	(C)	(D)	<u>Requirement</u>
RESULT (CmH2O)	(1)	72.9 CmH2O	123.4 CmH2O	182.6 CmH2O	182.6 CmH2O	
	(2)	67.2 CmH2O	121.4 CmH2O	162.2 CmH2O	171.4 CmH2O	
	(3)	73.7 CmH2O	117.3 CmH2O	188.7 CmH2O	182.0 CmH2O	
AVERAGE		71.3 CmH2O	120.4 CmH2O	177.5 CmH2O	168.3 CmH2O	LEVEL 3 : ≥50 CmH2O

REMARK :

≥ = MORE THAN

CmH2O = CENTIMETER OF WATER

TEST REPORT**NUMBER : JKTT20013025****DATE : 09-Sep-2020****4. WATER RESISTANCE: IMPACT PENETRATION TEST**

AATCC 42-2013 ORIGINAL

(GRAMS OF WATER ABSORBED)

	(A)	(B)	(C)	(D)	<u>Requirement</u>
RESULT	0.0 G	0.0 G	0.0 G	0.0 G	LEVEL 3 : ≤1.0 G

REMARK :

≤ = LESS THAN

G = GRAM

END OF THE TEST REPORT

This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is provided and on the basis of instructions and information and/or materials supplied by Intertek's Customer. The test results relate only to the specific items tested and are not intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless Intertek provide express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party. Intertek do not accept any liability if this report is used for an alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which is available on request or can be obtained at <http://www.intertek.com/terms>.